
 

Approve Deny Signatures Date 

X   
Stephanie Conrad / Environmental Engineering Specialist May 18, 2023 

x  
 

Mahbuba Iasmin, Ph.D., P.E. / Environmental Engineering Manager May 26, 2023 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0097390 

Facility Type Municipal APS ID 1058979 

Major / Minor Minor Authorization ID 1388737 

a 
Applicant and Facility Information 

a 

Applicant Name Marion Township   Facility Name Vekaplast Plant  

Applicant Address 485 Hartzell School Road   Facility Address 100 Veka Drive   

 Fombell, PA 16123-1303   Fombell, PA 16123-1424  

Applicant Contact Marilyn Zona  Facility Contact Same as Applicant  

Applicant Phone (724) 452-1986  Facility Phone Same as Applicant  

Client ID 39337  Site ID 465218  

Ch 94 Load Status Not Overloaded  Municipality Marion Township  

Connection Status No Limitations  County Beaver  

Date Application Received February 28, 2022  EPA Waived? Yes  

Date Application Accepted March 21, 2022  If No, Reason   

  

Purpose of Application Application for renewal of a NPDES Permit for an existing discharge of treated sewage.   

A 

 

Summary of Review 

The permittee has applied for a renewal of NPDES Permit No. PA0097390. PA0097390 was previously issued by the 
Pennsylvania Department of Environmental Protection (DEP) on August 7, 2017 and expired August 31, 2022. The permit 
application was received in a timely manner and the permit has been administratively extended.  
 
Sewage at this facility is treated with flow equalization, extended aeration, phosphorus treatment, and final clarification, sand 
filtration, and chlorination prior to being discharged through Outfall 001 to Connoquenessing Creek which is classified as a 
Warm Water Fishery (WWF) per Chapter 93 Designated Use.  
 
The permittee is currently enrolled in and will continue to use eDMR.  
 
The applicant complied with Act 14 Notification with letters dated February 22, 2022 from Thomas Thompson.  
 
Sludge produced at this facility is treated and pumped by Dalton Services Company, LLC and hauled to City of Beaver Falls 
STP (NPDES Permit No. PA0026883).  
 
Vekaplast Plant STP has one industrial user, Veka Inc, which is a plastics molding and forming company. Plastic molding 
and forming company point sources are privy to 40 CFR 463, which sets technology based effluent limit guidelines for point 
sources. Because Vekaplast Plant STP receives the industrial wastewater and because it is a municipal wastewater 
treatment plant, it is not bound by 40 CFR 463. Veka Inc, however, is bound by the reporting requirements for POTW’s and 
Industrial users in 40 CFR 403.12. The industrial user must contact the EPA in order to begin the Industrial User reporting 
process.  
 
Changes since the last permit include:  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant  
 
 

2 

Summary of Review 

• Addition of annual E. coli monitoring 

• Addition of twice monthly influent BOD5 and TSS monitoring  

• Addition of CBOD5 and TSS load limits 

• Addition of ammonia-nitrogen load monitoring  

• Increase of monitoring frequency for total nitrogen monitoring from annual to twice monthly  
 
2022 Consent Assessment of Civil Penalty 
 
Marion Township failed to comply with effluent limits on 13 occasions between January 2018 and February 2022. Primarily, 
these exceedances were for total phosphorus, but there were also violations for total residual chlorine (TRC), dissolved 
oxygen (DO), pH, and fecal coliform as well. The township consented to pay a civil penalty of $2,500 and a Consent 
Assessment of Civil Penalty (CACP) was executed on September 27, 2022. 
 
Anti-Backsliding 
 
Section 402(o) of the Clean Water Act (CWA), enacted in the Water Quality Act of 1987, establishes anti-backsliding rules 
governing two situations. The first situation occurs when a permittee seeks to revise a Technology-Based effluent limitation 
based on BPJ to reflect a subsequently promulgated effluent guideline which is less stringent. The second situation 
addressed by Section 402(o) arises when a permittee seeks relaxation of an effluent limitation which is based upon a State 
treatment standard of water quality standard.  
 

Previous limits can be used pursuant to EPA’s anti-backsliding regulation 40 CFR 122.44 (l) Reissued permits. (1) Except 

as provided in paragraph (l)(2) of this section when a permit is renewed or reissued.  Interim effluent limitations, 

standards or conditions must be at least as stringent as the final effluent limitations, standards, or conditions in the 

previous permit (unless the circumstances on which the previous permit was based have materially and substantially 

changed since the time the permit was issued and would constitute cause for permit modification or revocation and 

reissuance under §122.62).  (2) In the case of effluent limitations established on the basis of Section 402(a)(1)(B) of 

the CWA, a permit may not be renewed, reissued, or modified on the basis of effluent guidelines promulgated under 

section 304(b) subsequent to the original issuance of such permit, to contain effluent limitations which are less 

stringent than the comparable effluent limitations in the previous permit. 

 

The facility is not seeking to revise the previously permitted effluent limits. 

 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.028  

 Latitude 40º 47' 55"  Longitude -80º 10' 22"  

 Quad Name Zelienople  Quad Code 1204  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Connoquenessing Creek (WWF)  Stream Code 34025  

 NHD Com ID 126223578  RMI 17.05  

 Drainage Area 324  Yield (cfs/mi2) 0.0315  

 Q7-10 Flow (cfs) 10.2  Q7-10 Basis USGS Stream Stats  

 Elevation (ft)  895  Slope (ft/ft)        

 Watershed No. 20-C  Chapter 93 Class. WWF  

 Existing Use Aquatic Life  Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Organic Enrichment, Low DO  

 Source(s) of Impairment Agriculture  

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Beaver Falls Municipal Authority   

 PWS Waters Beaver River   Flow at Intake (MGD) 16.8  

 PWS RMI 5.42  Distance from Outfall (mi) 23.89  
 

 
Changes Since Last Permit Issuance: Q7-10 basis has changed since last permit issuance to reflect department policy 
changing from referencing Bulletin 12 to USGS Stream Stats. Receiving stream flow has changes as a result.  
 
Other Comments:       
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant  
 
 

4 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Vekaplast STP 
 

WQM Permit No. Issuance Date Purpose  

0488402 May 6, 1988 Permit issued by the PA DEP to Marion Township approving the 
construction of a 0.028 MGD sewage treatment facility consisting of: 

• 75’ of 8” PVC gravity sewer 

• One (1) 5’ diameter precast concrete pump station with two 
130 gpm pumps and 4” force main 

• One (1) 0.252 MGD comminutor and 1.5 inch back up 
manually cleaned bar screen 

• One (1) 6,200-gallon equalization tank 

• Two (2) 16 gpm pumps 

• One (1) 8,476-gallon extended aeration treatment tank 

• One (1) 5,682-gallon extended aeration treatment tank 

• One (1) 2507-gallon final settling tank  

• Tablet chlorination and a 345-gallon chlorine contact tank 

• One 7,000-gallon aerobic biosolids digestion tank  

0488402-A1 June 19, 2000 Permit issued by PA DEP to Marion Township approving a sewage 
plant expansion by installing: 

• One (1) 6,200-gallon aerated flow equalization tank  

• Two (2) extended aeration tanks with a combined capacity of 
14,158 gallons 

• One (1) dual hopper final clarifier 

• One (1) 7,000-gallon aerobic sludge holding tank 

• One (1) 580-gallon chlorine contact tank.  
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary  Extended Aeration No Disinfection 0.028 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.028 47 Not Overloaded Hauled Offsite Other WWTP 

 
Changes Since Last Permit Issuance:       
 
Other Comments:       

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

5 

 
Compliance History 

 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

6 

 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

7 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from February 1, 2022 to January 31, 2023) 

 
Parameter JAN-23 DEC-22 NOV-22 OCT-22 SEP-22 AUG-22 JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 

             Flow (MGD) 
Average Monthly 0.0122 0.0101 0.0112 0.0132 0.0144 0.0147 0.0112 0.0135 0.0126 0.0111 0.0114 0.0124 

pH (S.U.) 
Minimum 6.8 6.2 5.0 6.5 6.0 6.0 6.2 6.6 6.5 6.7 6.0 6.5 

pH (S.U.) 
Maximum 7.7 7.6 7.5 7.7 7.5 7.4 7.5 7.6 7.6 7.8 7.5 7.3 

DO (mg/L) 
Minimum 4.0 4.0 4.0 4.0 4.0 4.0 5.0 4.0 4.0 4.0 4.0 4.0 

TRC (mg/L) 
Average Monthly 0.21 0.20 0.30 0.21 0.23 0.26 0.17 0.14 0.17 0.16 0.32 0.18 

TRC (mg/L) 
Instantaneous 
Maximum 0.75 0.74 1.47 0.56 0.70 0.91 1.54 0.61 0.94 0.61 0.70 0.51 

CBOD5 (mg/L) 
Average Monthly 6.25 3.5 3.0 3.0 3.25 3.0 5.8 3.0 4.15 7.4 5.1 3.0 

CBOD5 (mg/L) 
Instantaneous 
Maximum 7.4 4.0 3.0 3.0 3.5 3.0 8.6 3.0 5.3 8.0 7.1 3.0 

TSS (mg/L) 
Average Monthly 3.5 5.0 7.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 5.0 

TSS (mg/L) 
Instantaneous 
Maximum 4.0 7.0 11.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 7.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 4.0 1 1 1 3 1 1 20 1 7 6.5 2 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 15 1 1 1 8 1 1 68 1 43 42 5 

Total Nitrogen (mg/L) 
Daily Maximum  25.9           
Ammonia (mg/L) 
Average Monthly 11.55 17.4 5.0 3.73 3.38 3.53 8.39 15.85 8.22 11.5 6.14 1.0 

Ammonia (mg/L) 
Instantaneous 
Maximum 21.2 23.6 8.33 5.26 3.44 6.88 12.4 21.0 8.93 15.3 6.48 1.71 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

8 

Total Phosphorus 
(lbs/day) 
Average Monthly 0.195 0.032 0.050 0.031 0.086 0.120 0.086 0.101 0.0129 0.15 0.12 0.33 

Total Phosphorus 
(mg/L) 
Average Monthly 1.92 0.38 0.54 0.285 0.715 0.975 0.92 0.895 1.23 1.57 1.26 3.2 

Total Phosphorus 
(mg/L) 
Instantaneous 
Maximum 2.12 0.40 0.71 0.29 0.87 1.11 1.07 1.23 1.78 1.92 1.90 4.0 

 
 
 

Compliance History 

 

 
Effluent Violations for Outfall 001, from: March 1, 2022 To: January 31, 2023 

 

Parameter Date SBC DMR Value Units Limit Value Units 

pH 11/30/22 Min 5.0 S.U. 6.0 S.U. 

 
Summary of Inspections:  
 
Other Comments:  
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

9 

 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 0.028 

Latitude 40º 47' 55.00"  Longitude -80º 10' 22.00" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations (TBELs) 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
Industrial Users  
 
Vekaplast Plant STP has one industrial user, Veka Inc, which is a plastics molding and forming company that discharges 
storm water, non-contact cooling water, and contact cooling water.  
 
Plastic molding and forming company point sources are privy to 40 CFR 463, which sets technology based effluent limit 
guidelines for point sources. Because Vekaplast Plant STP receives the industrial wastewater and because it is a 
municipal wastewater treatment plant, it is not bound by 40 CFR 463. Veka Inc, however, is bound by the reporting 
requirements for publicly owned treatment works and Industrial users in 40 CFR 403.12. The industrial user must contact 
the EPA in order to begin the Industrial User reporting process.   
 
Because the Vekaplast Plant STP is less than 5 MGD and the volume and/or the nature of the industrial influent does not 
upset the STP process, contaminate the sludge, or cause effluent violations, Marion Township is not required to create 
and maintain a pre-treatment program. No effluent limits are being imposed as a result of the industrial user.  
 
 
Water Quality-Based Limitations (WQBELs) 
 
Pursuant to EPA’s approval of Pennsylvania’s 2017 Triennial Review of Water Quality Standards and corresponding 
regulatory change published in the Pennsylvania Bulletin on July 11, 2020, new water quality criteria for ammonia-nitrogen 
apply to waters of the commonwealth. Therefore, WQBELs for Outfall 001 are being re-evaluated even though there have 
been no changes to the STP.  
 
 
WQM 7.0 Water Quality Modeling 
 
DEP’s WQM 7.0 version 1.1 model is a Microsoft Access Program used for sewage discharges to determine whether TBELs 
are sufficient to meet in-stream water quality criteria for ammonia-nitrogen, carbonaceous biochemical oxygen demand 
(CBOD5), and dissolve oxygen (DO). To accomplish this, the model simultaneously simulates mixing and degradation of 
ammonia-nitrogen and mixing and consumption of DO through CBOD5 and ammonia-nitrogen degradation. WQM 7.0 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

10 

determines the highest pollutant loadings that the stream can assimilate while still meeting water quality criteria under design 
conditions.  
 
The model is a two-step process. The discharge is first modeled for the summer period (May through October) because 
warm temperatures are more likely to result in critical loading conditions. Reduced DO levels likely also play a role in 
ammonia toxicity and solubility of DO decreases at increased water temperature. If summer modeling determines that 
WQBELs are appropriate for the summer period, then modeling is completed for the winter period (November through April). 
This is in accordance with DEP’s “Implementation Guidance of Section 93.7 Ammonia Criteria” [Doc. No. 391-2000-013] 
(Ammonia Guidance).  
 
River Mile Index (RMI) was measured in eMAP PA as the distance from the facility’s outfall to the mouth of Connoquenessing 
Creek. Elevation was read by applying a topomap in eMAP PA. Discharge point and downstream drainage areas were 
generated by USGS Stream Stats. Q7-10 flow data was also generated in USGS Stream Stats. USGS Stream Stats output 
files are included in Attachment A. In the absence of site-specific data, discharge temperature, stream temperature, and 
stream pH were assumed to be 20, 25, and 7 in accordance with the Ammonia Guidance. Stream width to depth ratio was 
assumed to be 10 in accordance with the Department’s Technical Reference Guide (TRG) WQM 7.0 for Wasteload 
Allocation Program for Dissolved Oxygen and Ammonia Nitrogen Version 1.0 [Doc. No. 391-2000-007]. Discharge 
concentrations for ammonia-nitrogen, CBOD5, and DO are set as the effluent limits from the 2017 permit.  
 

Discharge Characteristics Basin/Stream Characteristics 

Parameter Value Parameter Value 

River Mile Index (RMI)  17.05 Drainage Area 324 

Discharge Flow (MGD) 0.028 Q7-10 (cfs) 10.37 

Discharge Temp (oC)  20 Low-flow yield (cfs/mi2) 0.032 

Ammonia-Nitrogen (mg/L) 25 Elevation (ft) 895 

CBOD5 (mg/L) 25 Stream Width/Depth  10 

Dissolved Oxygen (mg/L) 4.0 Stream Temp (oC)  25 

  Stream pH (s.u.) 7 

 
The discharge was evaluated using WQM 7.0 to evaluate CBOD5, ammonia-nitrogen, and Dissolved Oxygen (DO) 
parameters. Modeling results confirmed that technology based effluent limits are adequate to meet in-stream water quality 
criteria for CBOD5, ammonia-nitrogen, and Dissolved Oxygen. WQBELs for these parameters will not be imposed during 
this permit cycle. WQM 7.0 modeling output files are included in Attachment B.  
 
In accordance with Section 1.A Note 4. of the Department’s SOP for Establishing Effluent Limitations for Individual Sewage 
Permits [SOP No. BCW-PMT-033 Version 1.9] for existing permits where WQM modeling results for summer indicate that 
an average monthly limit of 25 mg/L is acceptable, a year-round monitoring requirement will be imposed for ammonia-
nitrogen as a minimum. Year-round monitoring is being re-imposed at a sampling frequency of 2/month in accordance with 
Table 6.3, Self-Monitoring Requirements for Sewage Discharges, from the Department’s Technical Guidance for the 
Development and Specification of Effluent Limitations [Doc. No. 362-0400-001].  This requirement is not changing from the 
previous permit.  
 
 
Total Residual Chlorine Modeling  
 
The Department’s Total Residual Chlorine (TRC) Spreadsheet is a Microsoft Excel ® Program to evaluate WQBELs for 
TRC using mass balance. In accordance with the Department’s SOP for Establishing Effluent Limitations for Individual 
Sewage Permits [SOP No. BCW-PMT-033 Version 1.9], default values of 0.3 mg/L and 0 mg/L for in-stream and discharge 
chlorine demand were used as model inputs. A discharge of 0.028 and a Q7-10 of 10.37 were also used as model inputs.  
 
TRC was modeled with the TRC Spreadsheet, which confirmed that a TBEL limit was adequate to meet in-stream water 
quality standards. The TRC Spreadsheet output file is provided in Attachment C.  
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

11 

Toxics Management Spreadsheet Water Quality Modeling Program and Procedure for Evaluating Reasonable 
Potential 
 
The Department’s Toxic Management Spreadsheet Version 1.3 (TMS) is a Microsoft Excel ® spreadsheet that facilitates 
the evaluation of a single discharger by performing the calculations necessary to complete a Reasonable Potential Analysis 
and determine WQBELs for discharges of toxic and nonconventional pollutants.  
 
The TMS evaluates each pollutant by computing a Wasteload Allocation for each applicable criterion, determining the most 
stringent governing WQBEL, and comparing that governing WQBEL to the input discharge concentration to determine 
whether permit requirements apply in accordance with the following reasonable potential thresholds as documented in the 
Department’s SOP for Establishing Water Quality-Based Effluent Limitations (WQBELs) and Permit Conditions for Toxic 
Pollutants in NPDES Permits for Existing Dischargers [SOP No. BCW-PMT-037]: 
 
• Establish limits in the permit where the maximum reported effluent concentration or calculated average monthly 

effluent concentration equals or exceeds 50% of the WQBEL.  Use the average monthly, maximum daily, and 
instantaneous maximum (IMAX) limits for the permit as recommended by the TMS. 

 
• For non-conservative pollutants, establish monitoring requirements where the maximum reported effluent 

concentration or calculated average monthly effluent concentration is between 25% - 50% of the WQBEL. 
 
• For conservative pollutants, establish monitoring requirements where the maximum reported effluent concentration 

or calculated average monthly concentration is between 10% - 50% of the WQBEL. 
 
TMS requires input data including stream code, RMI, elevation, drainage area, low flow yield, discharge hardness and pH, 
and stream hardness and pH. The same discharge and basin characteristic values are used as for WQM 7.0. Discharge pH 
and hardness are taken from the effluent sample results reported in the application. In the absence of site-specific data, 
stream pH and hardness defaults to 7.0 s.u. and 100 mg/L in accordance with the Department’s DEP Toxics Management 
Spreadsheet (TMS) Instructions. When known, individual information may be filled in to further define the model. In this 
case, a velocity rate of 0.18 fps was taken from the WQM 7.0 model output.  
 
The facility receives industrial wastewater contributions, which necessitates sampling for total copper, total lead, and total 
zinc as part of the permit renewal process.   
 
A Reasonable Potential Analysis was conducted using TMS. The model confirmed that there is not a reasonable potential 
for the toxic parameters measured and no WQBELs for toxics will therefore be imposed during this permit cycle. TMS 
Spreadsheet output files are provided in Attachment D. 
 
 
Mass Loading Limitations  
 
Section 1.A of the Department’s SOP for Establishing Effluent Limitations for Individual Sewage Permits [SOP No. BCW-
PMT-033 Version 1.9] and Table 5.3 of the Department’s Technical Guidance for the Development and Specification of 
Effluent Limitations [Doc No. 362-0400-001] establish mass loading for Publicly Owned Treatment Works (POTWs) for 
CBOD5, TSS, and ammonia-nitrogen. Average monthly load limits will be imposed for CBOD5 and TSS. Only a monitor 
and report average monthly requirement will be imposed for ammonia-nitrogen. Mass loading limits are calculated according 
to the following equation:  
 

𝑚𝑎𝑠𝑠 𝑙𝑜𝑎𝑑𝑖𝑛𝑔 𝑙𝑖𝑚𝑖𝑡 (
𝑙𝑏𝑠

𝑑𝑎𝑦
) = 𝑎𝑣𝑒𝑟𝑎𝑔𝑒 𝑎𝑛𝑛𝑢𝑎𝑙 𝑓𝑙𝑜𝑤 (𝑀𝐺𝐷) ∗ 𝑐𝑜𝑛𝑐𝑒𝑛𝑡𝑟𝑎𝑡𝑖𝑜𝑛 𝑙𝑖𝑚𝑖𝑡 (

𝑚𝑔

𝐿
)  ∗ 8.34 (𝑐𝑜𝑛𝑣𝑒𝑟𝑠𝑖𝑜𝑛 𝑓𝑎𝑐𝑡𝑜𝑟) 

 

Parameter Average Monthly (lbs/day) 

TSS (mg/L) 5.5 

CBOD5 (mg/L) 7.0 

Ammonia-Nitrogen  Report 

  
 
Best Professional Judgment (BPJ) Limitations 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

12 

In accordance with Section 1.A. Note 6 of the Department’s SOP for Establishing Effluent Limitations for Individual 
Sewage Permits [SOP No. BCW-PMT-033 Version 1.9] and 25 Pa. Code §93, a dissolved oxygen minimum of 4.0 mg/L 
will be imposed based on BPJ to ensure adequate operation and maintenance.  
 
 
Additional Considerations 

 
In accordance with Section 1.A. of the Department’s SOP for Establishing Effluent Limitations for Individual Sewage 
Permits [SOP No. BCW-PMT-033 Version 1.9], pursuant to EPA’s approval of Pennsylvania’s 2017 Triennial Review of 
Water Quality Standards and corresponding regulatory changes published in the Pennsylvania Bulletin July 11, 2020 and 
under the authority of 25 Pa. Code § 93.7(a) and § 92.a.61, sewage discharges will include monitoring, at a minimum for 
E. coli for new and reissued permits, a monitoring frequency of 1/year will be imposed for facilities with a design flow 
between 0.002 and 0.05 MGD. 
 
In accordance with Section 1.A of the Department’s SOP for Establishing Effluent Limits for Individual Sewage Permits 
[SOP No BCW-PMT-033 Version 1.9] and under the authority of 25 Pa. Code §92a.61(b), nutrient monitoring for total 
nitrogen will be imposed. The intent of this monitoring is to establish the nutrient load of the wastewater and evaluate the 
impact that load may have on the quality of the receiving stream. During the last permit cycle, total nitrogen monitoring 
resulted in 6 samples ranging from 12.6 to 37.8. The SOP states that a monitoring frequency shall be imposed equivalent 
to that imposed for conventional pollutants if the facility discharges to a nutrient impaired stream or a lesser frequency if 
the receiving water is not impaired. The receiving stream, Connoquenessing Creek is impaired for nutrients, therefore, the 
monitoring frequency for total nitrogen is being changed from annual to twice monthly.   
 
Monitoring frequency for the proposed effluent limits are based upon Table 6-3, Self-Monitoring Requirements for Sewage 
Dischargers, from PADEP’s Technical Guidance for the Development and Specification of Effluent Limitations. Please 
note that the only monitoring frequency that changed was for total nitrogen.  
 
In accordance with Section IV.F.2 of the Department’s SOP for New and Reissuance Sewage Individual NPDES Permit 
Applications [SOP No. BCW-PMT-002 Version 2.0]. For POTWs with design flows greater than 2,000 GPD, influent BOD5 

and TSS monitoring must be established in the permit at a frequency and sample type equivalent to that imposed for the 
effluent parameters. Twice monthly influent BOD5 and TSS monitoring has been added to this permit.  
 
The receiving stream, Connoquenessing Creek, is impaired for organic enrichment. In accordance with 25 PA Code 
§96.5c, a total phosphorus limit of 2 mg/L will be reimposed.  
  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

13 

 

 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Flow (MGD) 0.028 XXX XXX XXX XXX XXX 1/week Measured 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

DO XXX XXX 
4.0 

Inst Min XXX XXX XXX 1/day Grab 

TRC XXX XXX XXX 0.5 XXX 1.6 1/day Grab 

CBOD5 5.5 XXX XXX 25.0 XXX 50.0 2/month Grab 

BOD5 
Raw Sewage Influent XXX XXX XXX Report XXX XXX 2/month Grab 

TSS 
Raw Sewage Influent XXX XXX XXX Report XXX XXX 2/month Grab 

TSS 7.0 XXX XXX 30.0 XXX 60.0 2/month Grab 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10000 2/month Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 2/month Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/year Grab 

Total Nitrogen Report XXX XXX Report XXX Report 2/month Grab 

Ammonia-Nitrogen XXX XXX XXX Report XXX Report 2/month Grab 

Total Phosphorus 0.5 XXX XXX 2.0 XXX 4.0 2/month Grab 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

14 

Compliance Sampling Location: Outfall 001.  
 
Other Comments: 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

15 

 

 

 
 
 
 
 
 
 
 

ATTACHMENT A 
 

USGS Stream Stats Output 
 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

16 

 
 
 
 
 
 
 

Discharge Point 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

17 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

18 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

19 

 
 
 
 
 
 
 

Downstream of Discharge 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

20 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

21 

 
 
 
 
 
 
 

ATTACHMENT B 
 

WQM 7.0 Modeling Results 
 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

22 

 
 
 
 
 
 
 
 

Summer 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

23 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

24 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

25 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

26 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

27 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

28 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

29 

  

 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

30 

 

 

 
 
 
 
 
 
 

ATTACHMENT C 
 

TRC Modeling Results 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

31 

 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

32 

 
 
 
 
 
 
 

ATTACHMENT D 
 

TMS Spreadsheet Output 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

33 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

34 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

35 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

36 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

37 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0097390 
Vekaplast Plant 

 

38 

 
 


